



Test  
TS EN ISO/IEC 17025  
AB-0342-T

AB-0342-T

111711732b

01/21

## GABRIEL A/S

Hjulmagervej 55, DK-9000 Aalborg,

**Report No.** 111711732b

**Buyer** /

**Test Item. :** Focus/Focus Melange

**Lot No. :** /

**Manufacturer :** /

**Fiber Content. :** /

**Colour Name. :** 64233 ;Red

**Article No. :** /

**End Use. :** Upholstery Fabric

**:** Revise of test report 111711732a, Test Item & Test method have been updated. The preceding report is no longer valid.

**Applicant's Provided  
Care Instruction/Label:** -

**Sample Receiving date:** 2020-03-11

**Testing Period:** / 2020-03-11 to 2020-03-20 /

**Report Date:** 2021-01-14

**Test Result:** No Comment

**For and on behalf of  
TÜV Rheinland Uluslararası Standartlar Sertifikasyon ve Denetim A.Ş**

Elif Kocasalli / Senior Project  
Engineer

Abdullah Akil / Physical  
Laboratory Manager

## 1. Photo



## 2. List of Materials

### Material List:

| Material No. | Material | Color | Location            |
|--------------|----------|-------|---------------------|
| M001         | Textile  | Red   | Focus/Focus Melange |

### Conclusion:

#### TEST PROPERTY

**M001**

Pilling Resistance

#

Abrasion Resistance

#

#### 1.Pilling Resistance

Test method : ASTM D3511 02

|                                    | <u>M001</u> | <u>Requirement</u> |
|------------------------------------|-------------|--------------------|
| After a 30 revolution fuzzing test | 2-3         |                    |
| After a 50 revolution pilling test | 3           |                    |

|            |
|------------|
| AB-0342-T  |
| 111711732b |
| 01/21      |

## 2.Abrasion Resistance

Test method : ASTM D 4966

100 000 Cycle

M001

Requirement

No. of rubs to breakdown 61000

- END -